



FORM No. : F/QP-2-17/02
REV. : 07
DATE : 15.11.2004

## Usha Siam Steel Industries Public Company Limited

FACTORY : 101/46 MOO 20, PHAHOLYOTHIN ROAD T.KLONGNUENG A.KLONGLUANG PATHUMTHANI 12120 THAILAND  
Phone : (66) 2529-1088, 2529-1767-8, Fax. : (66) 2529-1166, Homepage : www.ushasiam.com

### CERTIFICATE OF TEST

Customer Order Ref.	<b>PO # 597 (12581)</b>	Certificate No	<b>E-0708-2897</b>
Sale Order Ref.	<b>E6-301</b>	Date	<b>5.04.08</b>
Sl.No.	<b>4-6</b>	Invoice No.	<b>EXP-642/0708 DT.29.03.08</b>
Reel/Coil No.	<b>1-3</b>	Net weight	<b>3.965 Mt.</b>
Length Of Reel/Coil	<b>3x1000 MTRS.</b>		

Party's Name and Address **GOFORTH CORPORATION SDN. BHD.  
NO.2 JLN SUNGAI BETING 2, OFF JLN  
SUNGAI PUTUS, 42100 KLANG, SELANGOR  
MALAYSIA**

Type of Product : **STEEL WIRE ROPE**

This is to certify that the material described below conforms to : **ANSI/API SPEC 9A / 2004**

#### Test Results

Test Items	Specification	+ 5 % - 0 %	Test Results
Diameter	<b>18.00 MM.</b>		<b>18.60-18.80 MM.</b>
Construction	<b>6x36WS</b>		<b>6x36WS</b>
Lay Direction	<b>RHOL</b>		<b>RHOL</b>
Lay Length	<b>130.50 MM.MAX.</b>		<b>119.20 MM.</b>
Core	<b>IWRC</b>		<b>IWRC</b>
Tensile Strength	<b>EIPS</b>		<b>EIPS</b>
Type Of Coating	<b>GALV</b>		<b>GALV</b>
Type Of Lubrication	<b>A2</b>		<b>A2</b>
Minimum Breaking Load	<b>232.70 kN.</b>		<b>240.26 kN.</b>
Date of Sample Testing :		<b>19.03.08</b>	

Certify that the above information is in accordance with the records of the company and conforms to the specification (s) as stated.

#### Certify Authority

Manager Quality Assurance  
Usha Siam Steel Industries Public Company Limited.



9A-0048

P/O NO. : 03279  
D/O NO. : 03279  
DATE : 17-10-10



TIS



JIS G 3525  
Permission No. TH10029

For correspondence regarding this certificate. Please quote certificate no. and order particulars